



Parts List						
Ref	Class	Part	Description	Qty	Comment	Footnote
1		824995	1 SEAL-REST (USE WHERE APPLI	1		
2		821788	1 REST (OIL INJECTION)	1	I.D. OF REST ROPE HOLE IS 1/4"	
3	19	822513	1 PLUG-STARTER HANDLE	1	I.D. OF REST ROPE HOLE IS 1/4"	
2		821788A	1 REST KIT	1	I.D. OF REST ROPE HOLE IS 1/3"	
3	19	822513	1 PLUG-STARTER HANDLE	1	I.D. OF REST ROPE HOLE IS 1/3"	
4		823771	1 GROMMET-OIL TANK	1		
5	19	822464	1 PLUG-PRIMER HOLE	1		
6	11	40119	6 NUT (M6 X 1)	2	USE WITH STUD - REF. #6 ON '	
7	12	69056	2 WASHER	2	USE WITH STUD - REF. #6 ON '	
8	23	822392	2 SPACER			
9	11	40026	4 NUT	4		
10	12	69056	4 WASHER	4		
11	12	49221	4 WASHER (NEOPRENE)	4		
12		812777T	1 COVER-FLYWHEEL	1		
13	10	40073	30 SCREW (M5 X 30)	5		
14	398	832075A	4 STATOR	1		
15	25	62457	1 O RING	1	(S/N-USA-0G589999/BEL-99730	2
16		99021A14	1 TRIGGER ASSEMBLY	1		
17		853960T	1 TRIGGER	1	(S/N-USA-0G590000/BEL-997310	
-	27	822420A94	1 GASKET SET	1		